
 

 
4849 Ronson Court, Suite 208 

 San Diego CA 92111 - 1805  Page 1 of 24 

STATEMENT OF QUALIFICATIONS 
PROTEUS Consulting is a boutique professional services consulting firm for the Water sector, 

specializing in engineering and management consulting. We are dedicated to harnessing the synergy 

between Energy, Information, Finance, and Communication domains to enhance the Water world. 

With versatile and high quality solutions, we facilitate the transformation of business-as-usual to a 

high-energy and productive environment. We are known for our creativity and problem-solving skills, 

and our clients appreciate the individual attention this small, flexible firm is able to provide. 
[...]
heat exchangers, chilled and hot water closed loops, central plants, boilers, RO units, water 

softeners, autoclaves and sterilizers, chemical water treatment programs, and in-facility recycled 

water plants. As a result of the audits, there was predicted water savings up to 48% in some 

facilities. 

C ITY OF CARLSBAD  

CIP  PROJECT MANAGEMENT SERVICES .  

PROTEUS Consulting is assisting the City of Carlsbad on Capital Improvement Projects (CIP) 

management services for 2017 - 2019, extendable to future years. The following tasks have been 

identified:  

¶ OPERATIONS AND CIP  CONTRACT IMPLEMENTATION AND MANAGEMENT -  The City of Carlsbad 

Public Works has few miscellaneous asset reviews and update projects lined up that needs 

further detail development to be included in the City’s active CIP program.  PROTEUS Consulting 

is working with the Utilities Division’s O&M and Engineering staff to identify the specific needs for 

capital projects. This task involves a series of meetings with personnel at various levels in the 

organization to get a thorough understanding of the specific requirements and to confirm project 

concepts and conditions in the field. Information is collected from various sources (e.g. records, 

field reviews), and reviewed against the existing list of projects. New projects are added if 

necessary. The existing detailed project descriptions (background, description, justification, and 

delivery method) are being validated and new descriptions are created for new projects. A 

preliminary estimate of project cost is developed for each identified project. Subsequently, 

meetings are held with City staff to identify the best project implementation strategy as well as 

project priority to match the City’s budget allocations. Some projects may require additional 

engineering that will be performed through the City’s existing As-Needed contracts. Other 

projects may be requirements for studies, updates, or other professional services (e.g. facility 

condition assessment), which will be addressed by other procurement methods. PROTEUS 

Consulting is preparing and maintaining the schedule of projects, the descriptions, and assisting 

in implementation of the projects. As a part of this task, PROTEUS Consulting prepared the 



  STATEMENT OF QUALIFICATIONS 

  www.consult-proteus.com 

  CEO: Soma Bhadra, PE 

  Email: soma@consult-proteus.com 

  Phone: +1 858 353 2805 

 

4849 Ronson Court, Suite 208 

 San Diego CA 92111 - 1805  Page 8 of 24 

U
p

d
a

te
d

 4/1
6

/2
0

1
8 

biddable rehabilitation plans for Batiquitos Lift Station and Knots Lane Lift Station. For 2018 - 

2019, there are few other projects identified that require contract assistance and development. 

¶ INTERZONAL FLOW METERING  – Carlsbad Municipal Water District (CMWD, District) prides itself 

in the provision of safe water quality and continuous, on-demand supply to its more than 86,000 

customers in its service area. While the District is relentless in the effort to provide quality and 

quantity of water service, the focus on precise delineation of water system accounting may not 

always be in the forefront of operations and management. With water resources being 

increasingly stressed due to climate change and growing populations, and with impending strict 

conservation regulations, by employing improved methods of water auditing and loss control, 

CMWD has the potential to reduce the treated water that is lost to leakage or other means.  

Water Loss Control is an emerging field of practice in the water sector, and water loss audits are 

now becoming permanent requirement. Senate Bill 1420 (updated in 2014) established that 

urban water suppliers submit a report that quantifies water system losses with their urban water 

management plans. Subsequently, California Senate Bill 555, passed in October 2015, required 

all urban retail water suppliers in the state to submit a completed and validated water loss audit 

annually to the California Department of Water Resources (DWR) beginning October 2017. As a 

result of the SB555, DWR is in the process of establishing validated water loss audit 

requirements for the submittal of annual validated water loss audits. With this increased focus 

on water loss accounting in the sector, CMWD has been interested to not only meet the annual 

state reporting mandates, but also investigate tools and methods within its day-to-day operations 

that may help evaluate and accurately measure water loss on a regular basis. The expectation is 

that accurate data collection and analysis might help identify and isolate leaks or other system 

losses and help resolve the issues in time and save money for the district, which in turn can be 

applied to other projects.  

In 2017, PROTEUS Consulting prepared a technical memorandum to delineate a high-level 

review of current practices at CMWD with respect to water loss control and recommended a path 

forward for meeting the upcoming regulatory requirements, and having an efficient operating 

system. This written plan included definitive and measurable goals for optimizing system 

performance and ensuring efficient water use, with timelines for implementation. The intention 

was to set up a measurement system in the coming years that ensures that the water 

distribution is operating at optimal efficiency or is on track to do so. 

In 2018-2019, this project shall be implemented. 

¶ FRONT END DOCUMENTS REVIEW  - PROTEUS Consulting is reviewing of the City’s existing Front 

End documents for both Design-Bid-Build and Design-Build projects and providing 

recommendations for changes. 

¶ TECHNICAL  SPECIFICATIONS REVIEW – In 2018 – 2019, PROTEUS Consulting will be reviewing 

and updating the City’s standard specifications as it relates to technical issues. This will include 

coordination with all departments that currently utilize the standard specifications, collecting 

their opinions and requirements, consolidating and updating the specifications. 



  STATEMENT OF QUALIFICATIONS 

  www.consult-proteus.com 

  CEO: Soma Bhadra, PE 

  Email: soma@consult-proteus.com 

  Phone: +1 858 353 2805 

 

4849 Ronson Court, Suite 208 

 San Diego CA 92111 - 1805  Page 9 of 24 

U
p

d
a

te
d

 4/1
6

/2
0

1
8 

C ITY OF OCEANSIDE  

CONDITION ASSESSMENT AND ACCESS IMPROVEMENTS PROJECT  

PROTEUS Consulting has teamed with Infrastructure Engineering Corporation to provide quality 

assurance and quality control services for the Condition Assessment and Access Improvements for 

the Mesa Garrison 24-inch Gravity Line - Mission Avenue Lift Station Force Main, the 24-inch Land 

Outfall and the 42-inch Force Main - Gravity Line. These pipelines operate under both gravity and 

pressurized conditions and potentially under different configurations and are critical for City’s 

operations. Two major pipelines are in the raw sewage collection system and one critical land outfall 

pipeline that conveys disinfected secondary effluent from the San Luis Rey WWTP to the Ocean 

Outfall vault. All three pipelines generally follow the same alignment and are close together which is 

both helpful for diversions, bypassing, etc. but also problematic for the constructability of access 

points for both the inspections and permanent facilities. The scope of work consists of physically 

locating and exposing each of the three pipelines along the entire alignments. Thereafter, this project 

includes the planning, and design for both temporary and permanent access points for inspection, 

performing condition assessment evaluation (both internal and external), and recommending repairs 

or possible replacement based on the information gathered. The intent of this project is to (1) 

Identify any immediate defects and stabilize the three pipelines, (2) Prevent further corrosion and 

deterioration and/or add additional useful life to sections of the pipeline(s) if possible, and (3) Allow 

the City a way to monitor the pipelines and continually reprioritize the CIP based on future 

inspections. 

PROTEUS Consulting’s scope for this project includes 

development of a Project Quality Plan, review of the 

Temporary and Permanent Access Plans, Permitting 

Plan and all Permitting Applications, Condition 

Assessment and Analysis Report, and Capital 

Improvement Plans. This is important because there 

are five separate teams working on this project, 

including a construction contractor. Furthermore, 

portions of the project may need environmental 

documentation and approvals. All deliverables require 

expert scrutiny and also be properly coordinated to 

ensure smooth project delivery. 

ROBERT A.  WEESE F ILTRATION PLANT CHEMICAL 

SYSTEMS UPGRADE –  DESIGN BUILD PROGRAM 

MANAGEMENT SERVICES  

The City of Oceanside purchases imported raw water 

from the San Diego County Water Authority (SDCWA) 

and treats it at this 25 mgd facility. Treatment 

consists of rapid mix, flocculation, direct filtration, and 



  STATEMENT OF QUALIFICATIONS 

  www.consult-proteus.com 

  CEO: Soma Bhadra, PE 

  Email: soma@consult-proteus.com 

  Phone: +1 858 353 2805 

 

4849 Ronson Court, Suite 208 

 San Diego CA 92111 - 1805  Page 10 of 24 

U
p

d
a

te
d

 4/1
6

/2
0

1
8 

disinfection processes. PROTEUS Consulting was hired to act as the project manager for the upgrade 

of the chemical systems at the plant, which includes the design and construction of seven new 

chemical systems: Aluminum sulfate, Aqueous ammonia, Sodium hydroxide, Sodium hypochlorite, 

Sulfuric acid, Anionic (on nonionic) polymer, and Cationic polymer. The existing chemical systems will 

be demolished and the new systems will be connected to the SCADA for full automation. 

In 2016 - 2017, PROTEUS Consulting prepared a detailed Design-Build package for the system, 

which included revision of the City’s Front-end documents, Project Criteria highlighting the specific 

City requirements and design criteria, and specifications. A detailed design build package was 

prepared for the City which included a Request for Qualifications for pre-qualification of prospective 

design-build teams, followed by a detailed Request for Proposals for selected teams. Proprietary 

meetings were held with the proposing teams to clarify requirements. The bids were evaluated, and a 

team selected among four design build teams.  

For 2017 - 2018, PROTEUS Consulting has been retained for bidding and construction phase project 

management services. PROTEUS Consulting is now helping the City manage the design of the 

chemical upgrades, followed by the construction phase activities. Of particular interest to the City is a 

28-day performance testing period and quality assurance throughout the design-build process. 

ON -CALL CAPITAL IMPROVEMENT PROJECTS (CIP)  DESIGN AND PROJECT MANAGEMENT 

(PM)  SERVICES ,  FY2016–FY2017. 

PROTEUS Consulting was awarded a consulting services contract for CIP design and PM services 

starting December 2015. The scope included the management of CIP projects from inception 

through design and during construction. Work performed on this contract included: 

¶ M ISSION BASIN GROUNDWATER PURIFICAT ION FACIL ITY  CHEMICAL SYSTEMS UPGRADE  – The 

desalting treatment facility provides 15% of the city’s water supply, and uses reverse osmosis 

(RO) to treat local brackish groundwater extracted from the Mission Basin. While the RO 

treatment process reduces salt concentrations in the groundwater; additional treatment removes 

iron and manganese. The Facility was put into service in 1992 was later expanded to its current 

capacity of 6.4 mgd in 2002. PROTEUS Consulting studied the efficacy and design of the various 

chemical systems (hydrochloric acid, ammonia, sodium hypochlorite, antiscalant, peroxide) to 

upgrade them to meet the requirements of current operations and regulations. Subsequently, 

the replacement plans and specifications for ammonia were prepared, and PROTEUS Consulting 

performed the bid-phase services. 

¶ L I FT STAT ION FLOWMETER REPLACEMENT PROJECT – The City of Oceanside was interested in 

standardizing the flowmeters at various wastewater facilities (lift stations and treatment plant) to 

ensure the proper measurement and collection of flow data. For this project, 14 sites were 

identified for flowmeter replacement or for new flowmeters. PROTEUS Consulting designed the 

upgrades. The project involved field reconnaissance and data gathering, design of flow meter 

replacement/ new meter installation, bid documents, and bidding assistance/ construction 

phase design services.   



  STATEMENT OF QUALIFICATIONS 

  www.consult-proteus.com 

  CEO: Soma Bhadra, PE 

  Email: soma@consult-proteus.com 

  Phone: +1 858 353 2805 

 

4849 Ronson Court, Suite 208 

 San Diego CA 92111 - 1805  Page 11 of 24 

U
p

d
a

te
d

 4/1
6

/2
0

1
8 

¶ REVIS ION OF STANDARD DETAILS  - PROTEUS Consulting drafted revision of City’s Standard 

Details with respect to Water, Wastewater, and Recycled Water. 

AS -NEEDED ENGINEERING SERVICES ,  FY2014–FY2015. 

PROTEUS Consulting led two large water conservation projects for the City of Oceanside under an As-

Needed Engineering Services contract. Scope of work involved the administration of these projects, 

including securing rebates for all the improvements, development of bid documents and 

construction oversight. 

¶ TURF REPLACEMENT  - PROTEUS Consulting performed a thorough review of all City properties for 

grass (turf/ lawn) and other water intensive features and developed a program (planning, design, 

and construction) for conversion of certain grass lawn areas to either synthetic turf or to drought 

tolerant plants. Fifteen properties were reviewed in details with site visits (photos and 

measurements), and then two bid packages were created for turf replacement with 

approximately 22,000 square feet of turf. On behalf of the City of Oceanside, applications were 

also made for the Metropolitan Water District (MWD) SoCal WaterSmart rebates. The City 

decided to replace the turf with synthetic turf. If the replacement was with water-wise plants, 

these areas could have also qualified for additional rebates from the San Diego County Water 

Authority. Bid and construction phase services for the project were also provided. 

¶ F IXTURES REPLACEMENT  - PROTEUS Consulting reviewed the City’s 46 properties, including 

community centers, pools, City offices, fire stations, libraries, water and wastewater facilities, 

senior homes, police stations and jails, and parks. A comprehensive and detailed list of existing 

fixtures at each property, along with anticipated usage was created. Thereafter calculations were 

developed for the water savings 

and cost of projects for replacing 

all the fixtures (toilets, urinals, 

faucets, and showers), along with 

the return on investment with 

existing rebate programs. The 

estimated savings was 

approximately 2.5 million gallons 

a year, with a project cost of only 

$105,000. The City is currently 

replacing all the fixtures (toilets, 

urinals, showers, and faucets) 

with high efficiency alternates.  

ON -CALL WATER AND WASTEWATER ENGINEERING SERVICES ,  FY2012  –  FY2013. 

PROTEUS Consulting was awarded the water and wastewater engineering on-call professional 

services contract by the City of Oceanside with the scope of work for design of water, sewer, and 

recycled water systems including hydraulic analysis, design and development of plans, specifications 



  STATEMENT OF QUALIFICATIONS 

  www.consult-proteus.com 

  CEO: Soma Bhadra, PE 

  Email: soma@consult-proteus.com 

  Phone: +1 858 353 2805 

 

4849 Ronson Court, Suite 208 

 San Diego CA 92111 - 1805  Page 12 of 24 

U
p

d
a

te
d

 4/1
6

/2
0

1
8 

and cost estimates, as well as on-call permitting and grant writing services. The tasks performed 